

The following information was/were submitted and identified by/on behalf of the client:

Applicant : XXXXXXXXXXXXXXXX  
Address : XXXXXXXXXXXXXXXX  
Sample Name : Data Bag  
Sample Model : EJ2024  
Sample Receive Date : Jul. 05, 2021  
Sample Testing Period : Jul. 05, 2021 - Jul. 06, 2021  
Test Result Summary:

As requested by the applicant, for details refer to attached page(s).

TEST ITEM(S)	TEST REQUESTED	CONCLUSION(S)
Lead(Pb) content	California Proposition 65	PASS
Lead(Pb) content	Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission of U.S.A. - Part 1303 - Ban of Lead - Containing Paint and Certain Consumer Products Bearing Lead - Containing Paint	PASS

Authorized signature:



Lab Manager: Gavin Zhou



Jul. 07, 2021

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

**Test Result(s):****Test Sample Description:**

Material No.	Material Description
<u>01</u>	Gray textile
<u>02</u>	Black small hole mesh fabric (inner bag)
<u>03</u>	Black elastic band
<u>04</u>	Black textile
<u>05</u>	Black coating (zipper head)

**1. Lead(Pb) content according to CA65**

Test Method: CPSC-CH-E1002-08.3

Material No.	Unit	MDL	Limit*	Result(s)	Conclusion(s)
<u>01</u>	mg/kg	10	100	N.D.	PASS
<u>02</u>	mg/kg	10	100	N.D.	PASS
<u>03</u>	mg/kg	10	100	N.D.	PASS
<u>04</u>	mg/kg	10	100	N.D.	PASS

- Note:
1. 1000mg/kg = 0.1%;
  2. MDL = Method Detection Limit;
  3. N.D. = Not Detected (<MDL);
  4. "\*" = The Limited value is based on settlements Case No. CIV 1104003.

**2. Lead(Pb) content according to 16 CFR 1303**

Test Method: CPSC-CH-E1003-09.1

Material No.	Unit	MDL	Limit	Result(s)	Conclusion(s)
<u>05</u>	mg/kg	10	90	N.D.	PASS

- Note:
1. 1000mg/kg = 0.1%;
  2. MDL = Method Detection Limit;
  3. N.D. = Not Detected (<MDL).

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

Sample Photo(s):



GIG authenticate the photo(s) on original report only

\*\*\*End of Report\*\*\*

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).

